
Unit
WP2300, WP2500
Item# Description Part Number Quanity

1 ZS ENGINE WP2300 / 2500 180133 1
2 BOLT M5 45 100047 2
3 BARREL HOOK 100048 1
4 NUT M5 100049 4
5 BOLT M5 12 100050 2
6 SHELVES COMPONENTS 100051 1
7 HOOK 100052 1
8 PLUG 100053 2
9 BOLT 100054 2
10 LOCK HANDLE ELEMENT 100055 2
11 Wheel Bolt 100004 2
12 Wheel 100005 2
13 NUT M12 1.25 100018 4
14 Frame WP2300 / 2500 100056 1
15 BOLT M8 45 100057 3
16 WASHER x8 100058 3
17 WASHER x8 100059 3
18 NUT M6 100060 2
19 SHOCK MOUNT 100061 2
20 BOLT M6 55 100062 2
21 KEY 4.75 4.75 25 100063 1
22 HIGH PRESSURE 25' HOSE 200015 1
23 SPRAY GUN 200010 1
24 SPRAY HEAD RUBBER 100045 4
25 SPRAY HEAD 200012 1
26 WAND W/ QUICK DISCONNECT 200020 1

26

29       O-RING FOR PW HOSE 200015/200016 200009 1

AWESTPRO> POWER SYSTEMS  

 


